

## **TEST REPORT**

Test Report Issued To:

**KP DECORATORS** 

.1/528, DHATIGARA STREET, KHARVAWAD, NANPURA , SURAT, GUJARAT, INDIA, 395001,

**Test Report No:** D200715021/D200715021-10

Date of Issue: 23-Jul-2020



Sample Booking/Receipt Date: 15-Jul-2020
Date of Start of Testing: 21-Jul-2020
Date of Completion of Test: 22-Jul-2020

**Customer Relationship Number** 

60096

#### **Sample Description:**

GLASS FIBER REINFORCED GYPSUM CEILING SHEET



**Customer Reference No:** 

Kind Attention: MR. RAJESH K MISTRY

E-Mail: kpdecorators9@gmail.com Contact No: 9825125213

Sample Condition: GOOD

Sample Quantity (Approx): - Sample Size (Approx):

SAMPLE NOT DRAWN BY OUR LABORATORY. THE RESULTS RELATE ONLY TO THE ITEMS TESTED

#### Report Issued by

Authencity of report can be verified by mail at <a href="mailto:verification@spectrolab.in">verification@spectrolab.in</a>

This is a Digitally Signed Report and hence doesn't require Physical Signature.

Spectro Analytical Labs Limited S-1, GNEPIP, Surajpur Industrial Area, Phase-V, Kasna, Greater Noida-201308 (India)

Phone: +91-120-2341252,2341251 || URL: www.spectro.in || Email: care@spectro.in



# **TEST REPORT**

Page 2 of 2

Report No. D200715021/D200715021-10

JOB ID: D200715021-1

### **TEST REPORT FOR RATE OF BURNING**

Specimen Size: 100×12.5 mm

Conditioning: The specimen conditioned at a relative humidity of 65±5% and a

temperature of 27±2°C for 24 hours.



Test Parameter	Requirement (As per IS 5509-2000)	Observed Result	<u>Acceptance</u>
Rate of Burning (Thickness of specimen: 13 mm Approx)	Time taken for mass loss 30-70% should not be less than 20 minutes.	Time taken for mass loss was more than 20 minutes	Confirmed

Remark -The submitted sample meets the requirement as per IS: 5509-2000 w.r.t above test.

• Result relates only to the behaviour of specimen tested.

Test Method- IS 1734 (P-3) - 1983

-- End of Test Report --

Analyst Signature



**Authorised Signatory**